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o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
@17k View @17k View
Mi[1] 54.40 dBm Mi[1] 1.61 dBm)|
859.1120 MHZ| . 2.411380 GHz
10 dBm 1 M2[1] 47.76 dBm
o 15.786530 GHz
0dem 0 day
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Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.41138 GHz 1.61 dbm
[z 1 853,112 MHz ~54.40 dBm 142 1 15.78653 GHz -47.76 dim
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ssamonias. FCC RADIO TEST REPORT Report No. : FR4N2203C

Test Mode : |802.11ax HE20 Full RU Test Channel : |06

100kHz PSD reference Level Channel 06 Plot
(Specrum ) =)

Ref Level 30,00 dém  Offset 23.17 dB & RBW 100 kHz
jo Att 20d8  SWT 1.1 ms @ VBW 300 kHz
(@ 1Pk Max

Mode Sweep

Mi[1] 6.86 dBm)|
2.4420123 GHz
20 dBm
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ANt b, | ool .J.JL,«JL- .

0 dem e

CF 2.437 GHz 1001 pts
Marker

Type | Ref | Tre| X-value | Y-value | Function | Function Result
1M1 1 2.4420123 GHz 6.86 dBm

[ ) )

Span 28.1895 MHz

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum :%1 Spectrum :%1
Ref Level 20.00 dBm  Offset 23.17 & @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.17 & @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 54.45 dBm) Mi[1] 3.17 dBm
954.8800 MHz| o 2.431780 GHz
10 dBm 10 d8m M2[1] 18.81 dBm)
17.835810 GHz|
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-40 d
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-50 dBm r
-70 dBrm
-70 di
Stort 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.43178 GHz 3.17 dBm
11 1 954.88 MHz ~54.45 dBm 142 1 17.83581 GHz -48.81 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4N2203C

Test Mode :

802.11ax HE20_Full RU

Test Channel :

11

100kHz PSD reference Level

Channel 11 Plot

Spectrum

(=)

Ref Level 30.00 d8m

Offset 23.32 dB @ RBW 100 kHz

Spectrum

(=)

Ref Level 20.00 d8m

Offset 23.32 dB @ RBW 100 kHz

o att 20d8  SWT  1.1ms @ VBW 300 kHz Mode Sweep o att 20 dB  SWT 9 ms @ VBW 300 khz _ Mode Sweep
(@ 1Pk Max [@ 1Pk View
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Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
11 1 2.4669988 GHz 5.99 gBm 11 1 2.483749 GHz ~42.71 cBm
- — - — —
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

(=)

Ref Level 20.00 d8m

Offset 23.32 dB @ RBW 100 kHz

Spectrum

(=)

Ref Level 20.00 d8m

Offset 23.32 dB @ RBW 100 kHz

o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 53.89 dBm Mi[1] 2.57 dBm)
B850.8350 MHz| o 2.459830 GHz
10 dBm 1048 h M2[1] 18.05 dBm|
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Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.45083 GHz 2.57 dBm
[z 1 850,835 MHz -53.89 dim 142 1 17.85621 GHz -48.05 dim
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Test Mode : |802.11ax HE40_Full RU

Test Channel : |03

100kHz PSD reference Level

Channel 03 Plot

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 23.25 dB @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.25 dB @ RBW 100 kHz
o att 20d8  SWT  1.1ms @ VBW 300 kHz Mode Sweep o att 20 dB  SWT 9 ms @ VBW 300 khz _ Mode Sweep
(@ 1Pk Max [@ 1Pk View
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CF 2.422 GHz 1001 pts Span 56.226 MHz Start 2.91 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
11 1 2.417001 GHz 1.64 dBm 11 1 2.399738 GHz -36.15 cBm
- - — —
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

(=)

Ref Level 20.00 d8m

Offset 23.25 dB @ RBW 100 kHz

Spectrum

(=)

Ref Level 20,00 dBm  Offset 23.25 dB & RBW 100 kHz

o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 53.58 dBm) Mi[1] 2.56 dBm)
703.4000 MHz o 2.413080 GHz
10 dBm 1 M2[1] 48.40 dBm
. 17.836660 GHz|
0dem 0 dafid
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Stort 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.41308 GHz -2.56 dBm
11 1 702.4 MHz -£3.58 dBm 142 1 17.83666 GHz -48.40 dBm
b id = b id
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Test Mode : |802.11ax HE40_Full RU

Test Channel :

06

100kHz PSD reference Level

Channel 06 Plot

Spectrum
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Ref Level 30.00 d8m
j» Att 20 dB

Offset 23.17 dB & RBW 100 kHz

SWT 1.1ms @ VAW 300 kHz  Mode Sweep
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Marker

Type | Ref | Tre| X-value | Y-value | Function | Function Result
1 1

2.432031 GHz 1.91 dBm
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum
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Ref Level 20,00 dBm  Offset 23.17 dB & RBW 100 kHz

Spectrum

Ref Level 20.00 d8m

(=)

Offset 23.17 dB & RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
@17k View @17k View
mi[1] 54.64 dBm Mi[1] 1.84 dBm)|
986.8890 MHZ| . 2.424130 GHz
10 dBm 1 M2[1] 47.45 dBm|
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Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.42413 GHz -1.84 dBm
1 986.889 MHz -54.64 dBm 142 1 15.82223 GHz -47.45 dim
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Test Mode : |802.11ax HE40_Full RU

Test Channel : |09

100kHz PSD reference Level

Channel 09 Plot

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 23.24 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.24 B @ RBW 100 kHz
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Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
11 1 2.447021 GHz 1.00 cBm 11 1 2.488979 GHz ~42.52 dBm
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum
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Ref Level 20.00 d8m

Offset 23.24 dB @ RBW 100 kHz

Spectrum
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Ref Level 20.00 d8m

Offset 23.24 dB @ RBW 100 kHz

o Att 10d8  SWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
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Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.43603 GHz -3.19 dBm
11 1 549.513 MHz ~54.69 dBm 142 1 15.79673 GHz -48.98 dBm
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[ hid ] measuring.. @ » o 4 L il ] measuring.. | n v 4
TEL: 886-3-327-0868 Page Number 1 A2-42 of 42

FAX: 886-3-327-0855
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Appendix B. AC Conducted Emission Test Results

Temperature : 18.8~20.6C
Relative Humidity : |38.2~43.5%

Test Engineer : [Louis Chung
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FAX: 886-3-327-0855



Report No.: FR4N2203C

EUT Information
Report NO : 4N2203
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

100
80T
80+

70+

60_\ CISPR-QP Limit atMain Ports
|

S CISPR-Ave LimitatMain Ports

50+ “ \_ o e e

Level in dBuV

40+ ‘ ‘ ’““‘
¢
30+ * . & *

20

104

0 t ———t—t—— t ———

150k 300 400500 800 1M 2M 3M 4AM5M 6 8 10M 20M  30M

Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.181500 35.47 54.42 18.95 | L1 FLO 19.9
0.181500 49.53 64.42 14.89 | L1 FLO 19.9
0.192750 32.33 53.92 2159 | L1 FLO 19.9
0.192750 48.99 63.92 1493 | L1 FLO 19.9
0.208050 18.11 53.28 35.17 | L1 FLO 19.9
0.208050 38.16 63.28 25.12 | L1 FLO 19.9
0.226500 28.08 52.58 2450 | L1 FLO 19.9
0.226500 46.89 62.58 15.69 | L1 FLO 19.9
0.267000 22.73 51.21 28.48 | L1 FLO 19.9
0.267000 36.22 61.21 2499 | L1 FLO 19.9
0.299490 26.56 50.26 23.70 | L1 FLO 19.9
0.299490 43.63 60.26 16.63 | L1 FLO 19.9
0.329910 24.83 49.45 2462 | L1 FLO 19.9
0.329910 42.58 59.45 16.87 | L1 FLO 19.9
0.396060 30.24 47.94 17.70 | L1 FLO 19.9
0.396060 40.47 57.94 17.47 | L1 FLO 19.9
0.397500 31.63 47.91 16.28 | L1 FLO 19.9
0.397500 40.34 57.91 1757 | L1 FLO 19.9
0.426750 21.79 47.32 2553 | L1 FLO 19.9
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0.426750 41.23 S 57.32 16.09 | L1 FLO 19.9
0.464190 --- 26.43 46.62 20.19 | L1 FLO 19.9
0.464190 38.49 --- 56.62 18.13 | L1 FLO 19.9
0.521970 --- 22.79 46.00 23.21 | L1 FLO 19.9
0.521970 38.41 --- 56.00 1759 | L1 FLO 19.9
0.595320 --- 20.21 46.00 2579 | L1 FLO 19.9
0.595320 37.56 --- 56.00 1844 | L1 FLO 19.9
0.668490 --- 20.13 46.00 2587 | L1 FLO 19.9
0.668490 36.09 --- 56.00 19.91 | L1 FLO 19.9
0.777750 --- 21.58 46.00 2442 | L1 FLO 19.9
0.777750 37.54 --- 56.00 18.46 | L1 FLO 19.9
1.075920 --- 19.47 46.00 2653 | L1 FLO 19.9
1.075920 34.06 --- 56.00 2194 | L1 FLO 19.9
1.322250 --- 19.28 46.00 26.72 | L1 FLO 20.0
1.322250 31.26 --- 56.00 2474 | L1 FLO 20.0
2.017500 --- 20.16 46.00 2584 | L1 FLO 20.0
2.017500 31.31 --- 56.00 24.69 | L1 FLO 20.0
2.812560 --- 21.31 46.00 2469 | L1 FLO 20.0
2.812560 29.40 --- 56.00 26.60 | L1 FLO 20.0
21.931620 --- 21.80 50.00 28.20 | L1 FLO 20.2
21.931620 26.57 --- 60.00 3343 | L1 FLO 20.2

Report No.: FR4N2203C
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EUT Information

Report No.: FR4N2203C

Report NO : 4N2203
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
Q0T
80+
70+
R 60-\ | CISPR-QP Limit atMain Ports
>
% iz
S 54 - _CISPR-Ave LimitatMain Ports
g “ St VTS VO SN SV SN S S A _
3 *
40+ ‘
1 o &
* e
%0 * *
T
201
101
0 } } —t—+—+—+— } } —t—+—+—— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M

Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.151350 29.66 55.93 26.27 | N FLO 20.0
0.151350 45.35 65.93 20.58 | N FLO 20.0
0.165750 26.91 55.17 28.26 | N FLO 19.9
0.165750 43.97 65.17 21.20 | N FLO 19.9
0.217500 24.91 52.91 28.00 | N FLO 19.9
0.217500 41.61 62.91 21.30 | N FLO 19.9
0.261150 24.10 51.40 27.30 | N FLO 19.9
0.261150 38.65 61.40 2275 | N FLO 19.9
0.332250 21.93 49.40 27.47 | N FLO 19.9
0.332250 36.38 59.40 23.02 | N FLO 19.9
0.398490 27.18 47.89 20.71 | N FLO 19.9
0.398490 34.31 57.89 2358 | N FLO 19.9
0.527730 24.16 46.00 21.84 | N FLO 19.9
0.527730 35.37 56.00 20.63 | N FLO 19.9
0.579120 19.50 46.00 26.50 | N FLO 19.9
0.579120 32.97 56.00 23.03 | N FLO 19.9
0.708090 18.87 46.00 2713 | N FLO 19.9
0.708090 32.59 56.00 2341 | N FLO 19.9
1.083750 18.67 46.00 27.33 | N FLO 20.0
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1.083750 33.33 56.00 22.67 | N FLO 20.0
1.191750 21.03 46.00 2497 | N FLO 20.0
1.191750 32.38 56.00 23.62 | N FLO 20.0
2.772600 22.54 46.00 2346 | N FLO 20.0
2.772600 28.78 56.00 2722 | N FLO 20.0
8.607750 22.74 50.00 27.26 | N FLO 20.1
8.607750 28.81 60.00 3119 | N FLO 20.1
22.020000 20.37 50.00 29.63 | N FLO 20.2
22.020000 24.58 60.00 3542 | N FLO 20.2

Report No.: FR4N2203C
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Appendix C.Radiated Spurious Emission Test Data

Temperature : 18.2~21.8
Test Engineer : Jerry Lan, Gary Guo, and Steven Wu
Relative Humidity : 50~65
Note symbol
-L Low channel location
-R High channel location
TEL: 886-3-327-0868 Page Number : C1 of C89
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Cl. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel = Frequency RU Remark
(MHz) Rate
Mode 1 | 2400-2483.5 1+2 802.11b 01 2412 1Mbps - -
Mode 2 | 2400-2483.5 142 802.11b 06 2437 1Mbps - -
Mode 3 | 2400-2483.5 1+2 802.11b 1 2462 1Mbps - -
Mode 4 | 2400-2483.5 142 802.11g 01 2412 6Mbps - -
Mode 5 | 2400-2483.5 142 802.11g 06 2437 6Mbps - -
Mode 6 | 2400-2483.5 142 802.11g 1 2462 6Mbps - -
Mode 7 | 2400-2483.5 142 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 | 2400-2483.5 142 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 9 | 2400-2483.5 142 802.11ax HE20 1 2462 MCSO0 Full RU -
Mode 10 | 2400-2483.5 142 802.11ax HE20 01 2412 MCSO0 | Partial RU 106/53 -
Mode 11 | 2400-2483.5 1+2 802.11ax HE20 11 2462 MCSO Partial RU 106/54 -
Mode 12 = 2400-2483.5 1+2 802.11ax HE40 03 2422 MCSO Full RU -
Mode 13 = 2400-2483.5 1+2 802.11ax HE40 06 2437 MCSO Full RU -
Mode 14 = 2400-2483.5 1+2 802.11ax HE40 09 2452 MCSO Full RU -
Mode 15 @ 2400-2483.5 1+2 802.11ax HE40 03 2422 MCSO Partial RU 242/61 -
Mode 16 = 2400-2483.5 1+2 802.11ax HE40 09 2452 MCSO Partial RU 242/62 -
Mode 17 = 2400-2483.5 1+2 802.11n HT20 01 2412 MCSO - -
Mode 18 @ 2400-2483.5 1+2 802.11n HT40 06 2437 MCSO0 - -
Mode 19 = 2400-2483.5 1+2 802.11b 01 2412 1Mbps - LF
Mode 20 = 2400-2483.5 1+2 802.11b 01 2412 1Mbps - SHF

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.

802.11b 01  2383.19 51.87 54.00 -2.13 H Avg. Pass - Band Edge

1
802.11b 01 | 2260.00 53.52 54.00 -0.48 H Avg. Pass - Harmonic
802.11b 06 @ 2483.68 45.69 54.00 -8.31 H Avg. Pass - Band Edge

2
802.11b 06 | 2282.00 53.17 54.00 -0.83 H Avg. Pass - Harmonic
802.11b 11 | 2490.31 49.68 54.00 -4.32 H Avg. Pass - Band Edge

3
802.11b 11 | 4924.00 45.45 54.00 -8.55 \Y, Avg. Pass - Harmonic
802.11g 01 | 2389.95 51.55 54.00 -2.45 H Avg. Pass - Band Edge

4
802.11g 01 | 2254.00 52.09 54.00 -1.91 H Avg. Pass - Harmonic
802.11g 06 | 2486.08 45.58 54.00 -8.42 H Avg. Pass - Band Edge

5
802.11g 06 | 2280.00 52.50 54.00 -1.50 H Avg. Pass - Harmonic
802.11g 11 | 248351 53.16 54.00 -0.84 H Avg. Pass - Band Edge

6
802.11g 11 | 4924.00 32.37 54.00 -21.63 \% Avg. Pass - Harmonic
802.11ax HE20 01 | 2389.95 53.45 54.00 -0.55 H Avg. Pass | FullRU | Band Edge

7
802.11ax HE20 | 01 & 2260.00 52.36 54.00 -1.64 H Avg. Pass | FullRU | Harmonic
802.11ax HE20 06 | 2389.88 46.95 54.00 -7.05 H Avg. Pass | FullRU | Band Edge

8
802.11ax HE20 | 06 & 2280.00 52.62 54.00 -1.38 H Avg. Pass | FullRU | Harmonic
802.11ax HE20 11 | 248351 51.01 54.00 -2.99 H Avg. Pass | FullRU | Band Edge

9
802.11ax HE20 11 | 7386.00 44.57 74.00 -29.43 H Peak | Pass | FullRU  Harmonic

TEL: 886-3-327-0868 Page Number : C3 of C89

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) | (dBuV/m)  (dBuV/m) (dB) Avg.
802.11ax Partial RU Band
HE20 01 | 2389.82 68.88 74.00 -5.12 H Peak | Pass 106/53 Edge
10
802.11ax Partial RU .
HE20 01 - - - - - - - 106/53 Harmonic
802.11ax Partial RU Band
HE20 11 | 2487.76 71.35 74.00 -2.65 H Peak | Pass 106/54 Edge
11
802.11ax 1 i i i i i i i Partial RU Harmonic
HE20 106/54
802.11ax Band
HE40 03 | 2387.06 52.04 54.00 -1.96 H Avg. Pass Full RU Edge
12
8?_12"5141060( 03 2270.00 49.01 54.00 -4.99 H Avg. Pass Full RU Harmonic
802.11ax Band
HE40 06 @ 2389.88 53.43 54.00 -0.57 H Avg. Pass Full RU Edge
13
S(LZI.ElAfloax 06 @ 2280.00 50.72 54.00 -3.28 H Avg. Pass Full RU Harmonic
802.11ax Band
HE40 09 | 2483.51 50.02 54.00 -3.98 H Avg. Pass Full RU Edge
14
S(LZI.ElAfloax 09  2294.00 47.38 54.00 -6.62 H Avg. Pass Full RU Harmonic
802.11ax Partial RU Band
HE40 03 | 2389.97 73.08 74.00 -0.92 H Peak | Pass 242/61 Edge
15
802.11ax Partial RU .
HE40 03 ; ; ; ; ; ; ; 2ag/61  Harmonic
802.11ax Partial RU Band
HE40 09 | 2483.51 52.36 54.00 -1.64 H Avg. Pass 242/62 Edge
16
802.11ax Partial RU .
HE40 09 ; ; ; ; ; ; oaz/62  armonic
TEL: 886-3-327-0868 Page Number : C4 of C89
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11n HT20 | 01 2389.95 51.79 54.00 -2.21 H Avg. Pass - Band Edge
17
802.11n HT20 01 3000.00 55.97 74.00 -18.03 \% - Pass - Harmonic
802.11n HT40 | 06 2389.88 53.12 54.00 -0.88 H Avg. Pass - Band Edge
18
802.11n HT40 | 06 4874.00 30.86 54.00 -23.14 \% Avg. Pass - Harmonic
19 LF 01 60.07 31.21 40.00 -8.79 \Y Peak Pass - LF
20 SHF 01 | 24774.60 38.95 74.00 -35.05 H Peak Pass - SHF
TEL: 886-3-327-0868 Page Number : C5 of C89
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRAN2

203C

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
115 815
/ \ PEAK_74
0.0 70.0
52 L vatw/j 5! s A o Juorl
i
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2387.74 56.27 74.00 -17.73 4169 27.28 7.71 30.33 9.92 168 132 PEAK 1 2812.80 99,67 ------ ------ 84.92 27.48 7.75 30.31 9.92 188 132 PEAK
Level [dBuVim) o Level [dBuvim)
1225 1225
105 105
1
115 815
0.0 / \ 0.0
\ AVG_54
52! 52!
R I SN S -
s
350 350
17! E
Avg.
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9120D-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 238631 46.67 54.00 -7.33 3211 27.26 7.71 30.33 9.92 188 132 AVERAGE 1 2812.80 96,58 ------ ------ 81.83 27.48 7.75 30.31 9.92 108 132 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
106, 105, 1
75 \ 815
/ \ PEAK_74
0.0 70.0
: vaﬁ“f/ \” Juttusirgh gl
e e e
350 350
17! E
Peak
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2317.15 55.65 74.00 -18.35 41.40 27.18 7.59 30.36 9.92 400 88 PEAK 1 2812.00 102,62 ------ ------ §.87 27.48 7.75 30.31 9.92 460 88 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
115 /V 815
700 / \ 700
\ AVG_54
52! 52!
___k)._,_l._,,-ﬂ [
I
350 350
17! E
Avg.
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2386.18 45.58 54.00 -3.42 31.82 27.26 7.71 30.33 9.92 400 88 AVERAGE 1 2812.00 99.47 ------ ------ 84.72 2748 7.75 3031 9.92 460 88 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Vertical
1 HLml(mvnn) 1 Hmel(mvnn)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
700 700
! 1
AVG, AVG,
s ,HWWMWWM - EMWM . bAoA, ,.M%
WLMFM LWMMWW
380! 365.0!
Peak 115 175
AVg . 1000 4400. T800. 1200, 14600, 18000 1000 4400, T800. 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + B3CH16-HY
Condition: PEAK 74 3m 91260-1522 249328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B cm deg MHz dBuv/m dBuv/m  dB dBw dB/m dB A8 B om deg
1 2268.08 66.77 74.00 -13.23 46.65 27.18 7.49 38.33 9.91 162 385 PEAK 1 2260.08 58.97 74.08 -15.83 44.85 27.18 7.49 38.38 9.91 342 111 PEAK
2 226808 53.52 54.60 -0.43 30.40 27.18 7.49 30.33 9.91 162 385 AVERAGE 2 2260.08 50.49 54.08 -3.51 36.37 27.18 7.49 30.38 9.91 342 111 AVERAGE
3 4824.00 43.61 74.00 -38.39 66.B6 32.40 11.64 66.33 @.49 400 304 PEAK 3 482408 45.22 74.08 -28.78 67.67 32.40 11.64 66.38 @.49 180 229 PEAK
4 43408 39.34 54.60 -14.66 61.79 32.48 11.84 66,38 ©.49 460 384 AVERAGE 4 482400 40.19 54.08 -13.81 62.64 32,48 11.84 66,38 6.49 160 229 AVERAGE
TEL: 886-3-327-0868 Page Number : C8 of C89
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G e e
350 350
Avg.
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478, 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
17.7G AVG_54 AVG_54
515 515
WWWWWMMW e WWWMWWWW i
~18G
350 350
Avg.
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {MHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRAN2

203C

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 / 815
PEAK_74
0.0 f 70.0
1 p
5! " I MOl 5 WWMAJ\«W et
st
350 350
17! E
Peak
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2378.96 55.91 74.00 -18.69 4l.44 27.28 7.69 30.34 9.92 168 250 PEAK 1 2437.80 112,01 ------ ------ 97.85 27.56 7.79 30.3L 9.92 18@ 258 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 / 815
700 / 700
f AVG_54
- I R A S P & PO
I
350 350
17! E
Avg.
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 236512 45.28 54.00 -8.72 30.83 27.28 7.67 30.34 9.92 188 250 AVERAGE 1 2437.00 108.85 ------ ------ 93.87 27.58 7.79 30.31 9.92 180 250 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Fundamental
aglevel 4BV
1225
105
15
\‘\ PEAK_BE 74,
0.0
1
5 . iy PRI
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2486.46 56.58 74.00 -17.42 41.40 27.7@ 7.86 30.30 9.92 18@ 250 PEAK
aglevel 4BV
1225
105
75
0.0
\ AVG_BE 54
52,
3,
17!
Avg. Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL
+ RBH:1060.000kHz VBN:@.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2453.68 45.69 54.80 -8.31 30.51 27.7@ 7.86 30.30 9.92 100 250 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C11 of C89
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Vertical Fundamental
3 Level (dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 815
/ PEAK_74
0.0 70.0
1 i i

525 s . ottt Y — ottt

350 350

17! E

Peak
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2383.41 56.91 74.00 -17.69 42,39 27.23 7.78 30.33 9.92 295 18 PEAK

1 2437.00 107,26 ------ ------ 9.3 27.5 7.79 3031 9.92 295 189 PEAK
Level (dBuvim) Level [dBuvim)
1225 1225
15 15 !
875 / 875
700 / 700
AVG_54)
Pl & { Pl & =
1 ] -
B0 3B
17. 17
Avg.
pxil] 23354 2360.8 2386.2 U6 w31 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 248328 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Site + B3CHIG-HY
Condition: AVG 54 3m 9128D-1522 248328 VERTICAL
+ RB:1060.080kHzZ VB:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2385.57 44.91 54.00 -9.69 30.35 27.26 7.71 30.33 9.92 295 180 AVERAGE 1 2437.80 104,12 ------ ------ .16 27.56 7.79 30.31 9.92 295 18 AVERAGE

TEL: 886-3-327-0868

Page Number : C12 of C89
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Vertical Fundamental
aglevel 4BV
1225
105 .\\\
115
\\ PEAK_BE 74,
0.0
Y ‘ 1
52,
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2491.24 36.31 74.00 -17.69 4111 27.7@ 7.87 30.29 9.92 295  18G PEAK
aglevel 4BV
1225
105
BI:/\V
0.0
\ AVG_BE 54
52,
3,
17!
Avg. Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.56 45.13 54.00 -B.87 29.95 27.7@ 7.86 30.3@ 9.92 295 180 AVERAGE
TEL: 886-3-327-0868 Page Number : C13 of C89
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
JgL2ve (¢Buvin) L2 (¢Buvim)
1225 1225
1050 1050
105.0 105.0
815 815
PEAK 74 PEAK 74
700 700
! 1
AVG. AVG_54|
525 - SLSFM =
5 W I B e N R
R R
%0 3501
175 175
Peak
1000 4400, T800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
AVg . Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site + @3CHI6-HY
Condition: PEAK_74 3m 9128D-1522 240323 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Csble Preamp  Aux APos  TPos Linit Read  Ant Csble Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m A8 dB B om  deg
1 2282.00 62.70 74.00 -11.30 48.47 27.16 7.53 38.37 9.91 1e@ 313 PEAK 1 2282.00 58.97 74.00 -15.03 4472 27.18 7.53 38.37 9.91 1e@ 7 PEAK
2 2282.80 53.17 54.8@ -B.83 38.92 27.18 7.53 38.37 9.91 188 313 AVERAGE 2 2282.00 50.77 54.8@ -3.23 36.52 27.18 7.3 38.37 9.91 1e@ 7 AVERAGE
3 487400 43.58 74.00 -30.42 65.77 32,60 11.85 66.34 ©@.50  1e@ 117 PEAK 3 487400 43.64 74.00 -30.36 65.83 32,60 11.85 66.34 0.50 300 56 PEAK
4 4874.88 37.91 54.8@ -16.089 6@.18 32.6@ 11.85 66.34 .50 180 117 AVERAGE 4 4874.88 38.58 54.0@ -15.42 6@.77 32.60 11.85 66.34 @.50 300 56 AVERAGE
5 7311.00 44.83 74.00 -29.17 6B.83 36.83 13.29 65.75 0.43 - -- PEAK 5 7311.00 44.93 74.00 -29.07 68.13 36.83 13.29 65.75 08.43 - -~ PEAK
TEL: 886-3-327-0868 Page Number : C14 of C89
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G e N R R S
350 350
Avg.
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478 14482, 14488, 1440, 14500
Frequency (MHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
17.7G AVG_54 AVG_54
515 515
et i) oAt R— e Y e
~18G I
350 350
Avg.
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {WHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
O, M— 105
15 815
PEAK_BE 74, PEAK_74
0.0 70.0
%M ! ,.h,,m LM- il
BT b T T " patndonduibetl i
5! L p— y
350 350
17! E
Peak
462 1606 477.2 2 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2499.58 58.52 74.00 -15.48 43.32 27.78 7.87 30.29 9.92 128 249 PEAK 1 2862.80 114,19 ------ ------ 99.22 27.52 7.83 30.30 9.92 120 249 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 815
0.0 0.0
9 — . AVG_BE 54 , AVG_54
e T e AL i)
350 350
17! E
Avg.
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 249931 49.68 54.00 -4.32 34.48 27.78 7.87 30.29 9.92 128 249 AVERAGE 1 246280 111,12 ------ ------ 96.15 27.52 7.83 30.30 9.92 120 249 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C16 of C89




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2203C

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
e
115 815
\-v\h\ PEAK BE 74 PEAK_74
0.0 70.0
) MMW ‘ ,.,,.WJM. b 5 ’ v g | el
350 350
17! E
Peak
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2499.46 57.12 74.00 -16.88 41.92 27.78 7.87 30.29 9.92 400 95 PEAK 1 2862.80 104,83 ------ ------ 89.84 27.54 7.83 30.30 9.92  4e@ 95 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
!
115 815
0.0 0.0
5 AVG_BE 54 AVG_54
e— - I W S Sy
350 350
17! E
Avg.
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2499.88 47.33 54.00 -6.67 3213 27.78 7.87 30.29 9.92 400 95 AVERAGE 1 2462.80 101,99 ------ ------ §.00 27.54 7.83 30.30 9.92 460 95 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C17 of C89




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
700 700
o e AVG I ANG 54
N k] A P i EPRRPRRR S T
mew Mwmwm
%0 L”“”““’” 0 "
Peak 15 15
AVg . 1000 4400, 800. 1200, 14800, 18000 1000 4400. 7800. 200, 14500. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522 248328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 494,00 48.12 74.8@ -25.88 78.61 32.84 11.85 66.3% @.52 285 182 PEAK 1 4924.00 48.65 74.0@ -25.35 78.54 32.84 11.85 66.30 @.52 185 253 PEAK
2 494,60 44,39 54.08 -9.61 66.28 32.84 11.85 66.3% @.52 285 182 AVERAGE 2 492400 45.45 54.08 -8.55 67.34 32.84 11.85 66.39 @.52 185 253 AVERAGE
3 7336.00 44.96 74.80 -29.84 68.43 36.46 13.34 63.76 0.49 - -- PEAK 3 7386.00 44.20 74.00 -29.80 59.67 36.46 13.34 63.76 8.49 - -- PEAK
TEL: 886-3-327-0868 Page Number : C18 of C89

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G o e R e
350 350
Avg.
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478, 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
17.7G AVG_54 AVG_54
515 515
T a0 - T e
~18G [T
350 350
Avg.
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {MHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C19 of C89




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105, ~ 105
10! / v \ 10!
115 815
\ PEAK_74
700 1 700
) e WWW N\w o gl Moot
B 52.5W, e
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.69 63.66 74.00 -16.34 49.86 27.38 7.71 30.33 9.92 168 133 PEAK 1 2812.80 109,58 ------ ------ 94.83 27.40 7.75 30.32 9.92 le@ 133 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
- [V .
700 / L 700
AVG_54
- T - S e
[
350 350
17! E
Avg.
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9120D-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 51.55 54.0@ -2.45 36.95 27.38 7.71 30.33 9.92 188 133 AVERAGE 1 2412.80 101,70 ------ ------ 8.95 27.48 7.75 30.31 9.92 108 133 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C20 of C89

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 !
0
\\ PEAK_74
0 o 00
ol T e M L w,,/ At
e 528y it
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.69 61.92 74.00 -12.88 47.32 27.38 7.71 30.33 9.92 400 9@ PEAK 1 281280 105.49 ------ ------ 9.75 27.48 7.74 38.32 9.92 4@0 98 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105, 105
10! 10! i
s A s
700 / H 700
AVG_54
52! 52!
] _,_..__._ﬁ_.r\w._/ TR R
—
350 350
17! E
Avg.
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 50,23 54.80 -3.77 35.63 27.38 7.71 3033 9.92 400 9@ AVERAGE 1 2812.80 97.68 ------ ------ 82.94 27.48 7.74 3031 9.92 460 98 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C21 of C89



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
1 4ﬂL&'ﬂ%I«IB!l\mn) 1 HLmemmnn)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
700 700
1 1
.y AVG_54 .y AVG_54)
! e NP NETPRNINpYRCE Lo PR SRR 2 Mwwwwwwww
380! g 368.0! Wi
Peak 115 175
AVg . 1000 4400. T800. 11200, 14600, 18000 1000 4400. T800. 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + B3CH16-HY
Condition: PEAK 74 3m 91260-1522 249328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B cm deg MHz dBuv/m dBuv/m  dB dBw dB/m dB A8 B om deg
1 2254.08 61.60 74.00 -12.40 47.55 27.84 7.4 38.33 9.91 166 363 PEAK 1 2254.08 58.99 74.00 -15.10 44.88 27.88 7.49 38.38 9.91 408 116 PEAK
2225408 52.89 S54.68 -1.91 38.64 27.84 V.48 30.33 O9.91 18 303 AVERAGE 2 225408 49.53 54.08 -4.47 35.48 27.84 7.48 30.38 9.91 489 116 AVERAGE
3 4824.08 45.24 7400 -28.76 67.69 32.40 11.84 66.33 @.49 400 307 PEAK 3 482400 44.64 7408 -29.36 67.69 32.40 11.84 66.38 0.49 100 53 PEAK
4 43408 33.93 54.60 -20.67 56,38 32.48 11.84 66,38 ©.49 480 307 AVERAGE 4 48408 33.9 54.08 -20.04 56.41 32,48 11.84 66,38 0.49 169 53 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C22 of C89

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G N I
350 350
Avg.
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
17.7G AVG_54 AVG_54
515 515
U A A S EPY e | VRS S RS S e
~18G 350 350
Avg.
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {WHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C23 of C89




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2203C

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 [ 815
PEAK_74
0.0 70.0
" 8 Mj MWW . " ool
52, 52.5
o
350 350
17! E
Peak
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2383.83 56.21 74.00 -17.79 41,69 27.23 7.7% 30.33 9.92 168 252 PEAK 1 2437.88 112,53 ------ ------ 97.56 27.57 7.79 30.3L 9.92 18@ 252 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 ;
75 P/\/ 815
700 / 700
AVG_54
* A . R W | e—
[
350 350
17! E
Avg.
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.88 45.46 54.00 -8.54 30.86 27.38 7.71 30.33 9.92 188 252 AVERAGE 1 2437.80 105.45 ------ ------ 9.48 27.57 7.79 30.31 9.92 180 252 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C24 of C89



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Fundamental
aglevel 4BV
1225
T Ak
N
PEAK_BE 74,
0 )
e 1
5 . sttt
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2488.47 36.73 74.0@ -17.27 41.53 27.7@ 7.87 30.29 9.92 1@ 252 PEAK
aglevel 4BV
1225
Lleva
75
0.0 \
5 T AVG_BE 54
e 1
3,
17!
Avg. Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL
+ RBH:1060.000kHz VBN:@.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2456.88 45.58 54.00 -8.42 30.40 27.7@ 7.86 30.30 9.92 100 252 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C25 of C89

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 !
75 /’J\ 815
/ PEAK_74
0.0 70.0
1
52 5 Ju " I " " WM 528 [ . ey
350 350
17! E
Peak
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2383.15 56.94 74.00 -17.06 42.42 27.23 7.70 30.33 9.92 400 92 PEAK 1 2437.80 185.38 ------ ------ 9.41 27.57 7.79 38.31 9.92 4@ 92 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
1
15 [ bt
0.0 0.0
AVG_54
e P e DU ) | Sv———
[——
350 350
17! E
Avg.
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2386.20 45.02 54.00 -3.98 30.46 27.26 7.71 30.33 9.92 400 92 AVERAGE 1 2437.80 97.38 ------ ------ 8.41 27.57 7.79 3@.31 9.92 4@ 92 AVERAGE
TEL: 886-3-327-0868 Page Number : C26 of C89

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Vertical

Fundamental

3 oLevel [BuVim)

1225

\ PLAK_BE 74
70

Peak

Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9128D-1522 248328 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2492.82 56.70 74.00 -17.30 41,50 27.78 7.87 30.29 9.92 400 92 PEAK

3 oLevel [BuVim)

AVG_BE_54
52!

Avg.

Blank

u31 2405 24622 U748 1874 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 248328 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.81 45.10 54.00 -3.90 29.92 27.78 7.86 30.30 9.92 400 92 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C27 of C89
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
JgL2ve (¢Buvin) L2 (¢Buvim)
1225 1225
1050 1050
105.0 105.0
815 815
PEAK 74 PEAK 74
700 700
1 1
525 AVG 54 Prm— AVG. 54
ey
L. k] MV"? 2 TP TIII S e Y i"/ 3 va"S‘"‘ IOTTPSRP L P
80 30 af
175 175
Peak
1000 4400. T800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
AVg . Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site + @3CHI6-HY
Condition: PEAK_74 3m 9128D-1522 240323 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Limit Read  Ant (sble Preamp  Aux APos  TPos Linit Read  Ant Csble Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m A8 dB B om  deg
1 2238.00 61.36 74.00 -12.64 47.80 27.20 7.53 38.37 9.91 1@@ 383 PEAK 1 2280.00 60.34 74.00 -13.66 46.67 27.20 7.53 38.37 9.91 300 114 PEAK
2 2288.00 52.58 54.80 -1.50 38.23 27.28 7.53 38.37 9.91 188 383 AVERAGE 2 2280.00 49.78 54.08 -4.30 35.43 27.28 7.53 38.37 9.91 300 114 AVERAGE
3 437400 42.85 74.80 -31.15 65.84 32,60 11.85 66.34 0.50 100 69 PEAK 3 487400 44.60 74.00 -29.40 66.79 32,60 11.85 66.34 @.50 100 49 PEAK
4 4874.88 33.8@ 54.8@ -21.6@ 55.19 32.60 11.85 66.34 @.50 180 69 AVERAGE 4 4874.88 33.74 54.0@ -20.26 55.93 32.60 11.85 66.34 @.50 180 49 AVERAGE
5 7311.00 45.15 74.00 -28.85 68.35 36.83 13.29 65.75 0.43 - -- PEAK 5 7311.00 44.69 74.00 -29.31 59.89 36.83 13.29 65.75 08.43 - -~ PEAK
TEL: 886-3-327-0868 Page Number : C28 of C89
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G ot N S
350 350
Avg.
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478, 14482, 14488, 1440, 14500
Frequency {MHz) Frequency {MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
17.7G AVG_54 AVG_54
515 515
A it IS S
~18G I ] "
350 350
Avg.
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency (MHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Hz dBuv/m dBuv/m  dB  dBuv  dB/m B

1 283,51 53.16 54.80 -0.84 37.98 27.78 7.8 30.30 9.92

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
1050 15
075 o~ 875
PEAK_74
0.0 70.0 |
g kw
4 " o
52, 52,
350 350
17! E
Peak
462 1606 477.2 24848 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp Linit Read  Ant Cable Preamp  Aux  APos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB  dBuv  dB/m  dB Mz dBuv/m dBuv/m  dB dBuv dB/m dB B B
1 2483.55 64.68 74.00 -9.32 49.50 27.7@ 7.86 30.30 9.92 1 2462.00 112.48 ------ ------ 97.53 27.52 7.82 3@.31 9.92 loe
o Level (dBuVim) Level [dBuvim)
1225 1225
105 105 !
/“\/ I/—\
75 815
700 \ 700
R N a6 54
52!
e P
—
350 350
17! E
Avg.
462 1606 477.2 24848 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 91200-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor

Freq Level Line Margin Level Factor Loss Factor Factor

PHz dBuV/m dBuv/m  dB dBuV dB/m B d& B
1 2462.00 104,94 ------ ------ 89.99 27.52 7.82 3@.31 9.92 lee

263 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1

105, 105

108 10!

115 815

\\ PEAK_BE 74, PEAK_74
0.0 N 70.0
o]
T Bl e " fLP \N,w»fwww ottt
5. 5! "l
[wwa—— i "
350 350
17! E
Peak
462 1606 477.2 2 1924 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2483.55 59.37 74.00 -14.63 44,19 27.78 7.86 30.30 9.92 400 14 PEAK 1 2462.80 106.79 ------ ------ 91.75 27.58 7.84 30.30 9.92 4@ 14 PEAK

Level (dBuVim)

Level (4BuVim)

75 815
700 \ 700
AVG_BE 54 AVG_54
5 o R R R e o
[
350 350
17! E
Avg.
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

1 283,51 43.42 54.80 -5.58 33.24 27.78 7.86 30.30 9.92 400 14 AVERAGE 1 2862.80 99.67 ------ ------ 84.63 27.58 7.84 30.30 9.92  4e@ 14 AVERAGE

TEL: 886-3-327-0868

Page Number : C31 of C89
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
PEAK 74 PEAK 74
700 700
a AVG, a AVG_54
52,50 e = SZ.SF#é ul >
1 TRV 1 ok e e e
P e
fig s O
34 34
Peak 15 15
AVg . 1000 4400. 800. 1200, 14600. 18000 1000 4400. 7800. 200, 14500, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522 248328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBuV dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 4924.00 42.23 74.8@ -31.77 64,12 32.84 11.85 66.30 @.52 16@ 68 PEAK 1 4924.00 43.58 74.00 -30.5@ 65.39 32.84 11.85 66.30 @.52 18@ 253 PEAK
2 492400 32.36 54.00 -21.64 54.25 32.84 11.85 66.3p @.52 1@@ 65 AVERAGE 2 494,60 32,37 54.00 -21.63 54.26 32.84 11.85 66.39 @.52 18@ 253 AVERAGE
3 7386.00 44.35 74.80 -29.65 59.80 36.46 13.34 63.76 0.49 - -- PEAK 3 7386.00 43.54 74.00 -30.46 59.81 36.46 13.34 63.76 8.49 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR4N2203C

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G e —
350 350
Avg.
9 115 175
141 14476, 14482 14488, 149, 14500 1470 14478, 14482, 14488, 1440, 14500
Frequency (MHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
17.7G AVG_54 AVG_54
515 515
T R it e RN —
~18G "
350 350
Avg.
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {WHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105, N 105,
10! [ v \% 10!
115 815
\ PEAK_74
0.0 1 ! 70.0
N ) . bt
e R S i
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.56 65.93 74.00 -3.67 51.33 27.38 7.71 30.33 9.92 168 122 PEAK 1 2812.80 109.75 ------ ------ 95.80 27.48 7.75 30.32 9.92 18@ 122 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 |
- AN .
700 K j 700
e AVG 54
52! 52!
L s |
350 350
17! E
Avg.
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9120D-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 53.21 54.00 -6.79 38.61 27.38 7.71 30.33 9.92 188 122 AVERAGE 1 281280 101,13 ------ ------ 8.40 27.48 7.74 30.33 9.92 108 122 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
)
\ PEAK_74
0.0 W \, 70.0
N WMW MMW"‘“‘ A W/)‘ e
52 Sl 52! e ¥ .
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.82 64.49 74.00 -9.51 49.89 27.38 7.71 30.33 9.92 308 182 PEAK 1 2812.00 108.86 ------ ------ 94.11 27.48 7.75 30.32 9.92 360 162 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105

4
_J \ AV 54
52:

52!
I ey DRI N
350 350
17! E
Avg.
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 51.64 54.00 -2.36 37.84 27.38 7.71 30.33 9.92 308 182 AVERAGE 1 2812.80 99,99 ------ ------ 85.24 27.48 7.75 30.31 9.92 308 182 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C35 of C89
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
1 HL&\'&I(IIB!IWIH) 1 HLW&I(IIBIIWIH)
1205 1225
1050, 1050,
875 415
PEAK 74 PEAK 74
70.0! 70.0!
700 4 700 1
.y AV, .y AVG_54)
3 - AT S b e 3 o ot e P, ittt
380! 365.0! +
Peak 115 175
Avg . 1000 4400. T800. 1200, 14600. 18000 1000 4400. T800. 1200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + B3CH1G6-HY
Condition: PEAK 74 3m 91260-1522 249328 HORIZONTAL Condition: PEAK 74 3m 91280-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B cm deg

MHz dBuv/m dBuv/m  dB dBw dB/m dB A8 B om deg

1 2260.08 62.76 74.00 -11.24 43.64 27.18 7.49 30.33 9.91 186 301 PEAK 1 2260.88 58.74 74.00 -15.26 44.62 27.18 7.49 308.38 9.91  l@@ 63 PEAK
2 2260.08 52.36 54.00 -1.64 38.24 27.18 7.49 30.33 9.91 180 301 AVERAGE 2 2260.08 47.81 54.00 -6.19 33.60 27.18 7.49 30.38 9.91 1l@e 63 AVERAGE
3 4324.00 42.73 74.80 -31.27 65.18 32.40 11.B4 66.33 0.49 400 307 PEAK 3 4824.00 45.42 74.00 -23.58 67.87 32.40 11.84 66.33 0.49 100 52 PEAK
4 4824.88 32.97 54.80 -21.83 59.42 32.48 11.B4 66.33 .49 480 307 AVERAGE 4 4824.88 33.09 54.00 -20.91 55.54 32.48 11.84 66.33 0.49 160 52 AVERAGE
TEL: 886-3-327-0868 Page Number : C36 of C89

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
! HLevel{dﬂu\lnm) ! HLwel{dBnVJm)
1225 1225
B75 LTE]
100 700
14.47G AVG_54 AVG_54
515 515
350 350
Avg.
9 115 175
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
! HLevel{dﬂu\lnm) ! HLwel{dBnVJm)
1225 1225
B75 LTE]
100 700
17.7G AVG_54 AVG_54
515 515
WWMM—WW N B s I |
~18G
350 350
Avg.
9 115 175
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG 54 3n 51260-1522 246328 HORTZONTAL Condition: AVG 54 3n 91260-1522 248328 VERTICAL
TEL: 886-3-327-0868 Page Number : C37 of C89

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 s 105
75 ( 815
PEAK_T74
704 M‘w 700 il B
1
. WW“M \LJ“ P bttt
gt s o a0 bt
350 350
17! E
Peak
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2383.83 60.52 74.00 -13.48 46.00 27.23 7.7¢ 30.33 9.92 168 123 PEAK 1 2437.80 111,70 ------ ------ 96.69 27.66 7.80 30.3L 9.92 le@ 123 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 !
75 (\ 815
700 J 700
L AVG_54
52! 52!
[ — ] R R——
350 350
17! E
Avg.
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 91200-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.88 46.95 54.00 -7.65 32,35 27.38 7.71 30.33 9.92 188 123 AVERAGE 1 2437.00 103.08 ------ ------ 88.08 27.68 7.79 30.31 9.92 108 123 AVERAGE
TEL: 886-3-327-0868 Page Number : C38 of C89

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Fundamental
aglevel 4BV
1225
105 2
NN
PEAK_BE_74|
700 MW\%MM —
WWMMM-WMM“ . 1
7 Ak N
51 v
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2488.91 33.46 74.00 -15.54 43.26 27.7@ 7.87 30.29 9.92 1@ 123 PEAK
aglevel 4BV
1225
105
P
75
700 \
a0 ——— AVG_BE 54
—— T
3,
17!
Avg. Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 91200-1522 240328 HORTZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.56 46.39 54.80 -7.61 31.21 27.7@ 7.86 30.30 9.92 100 123 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C39 of C89
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105, - 105
10! [ e 10!
75 815
PEAK_74
700 ww 700
N J MW ) \\,_'_. [’ YA
52 7 — ek
350 350
17! E
Peak
0 23354 23608 PLIK] w3 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2388.74 56.36 74.00 -17.64 4177 27.29 7.71 30.33 9.92 188 360 PEAK 1 2437.00 109.00 ------ ------ 94.82 27.58 7.79 30.3L 9.92 188 368 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
s Y s
700 J 700
AVG_54
52! L — e P [ VU . S—
IR T
350 350
17! E
Avg.
0 23354 23608 23862 PLIK] w3 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.88 45.23 54.00 -8.77 30.63 27.38 7.71 30.33 9.92 188 360 AVERAGE 1 2437.80 101,12 ------ ------ 8.14 27.58 7.79 30.31 9.92 188 360 AVERAGE
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Vertical Fundamental
aglevel 4BV
1225
1050
15
PEAK_BE 74,
700 Hpbity
M"“M‘WMM Mgl ! "
52,
3,
17!
Peak Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 491,85 36.94 74.00 -17.66 41.74 27.7@ 7.87 30.29 9.92 188 360 PEAK
aglevel 4BV
1225
105
s M\
700 \
— AVG_BE 54
52 — T
3,
17!
Avg. Blank
u3r 1406 4622 U748 1874 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 2483.87 45.33 54.60 -B.67 30.15 27.7@ 7.86 30.30 9.92 1883 360 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
JgL2ve (¢Buvin) L2 (¢Buvim)
1225 1225
815 815
PEAK 74 PEAK 74
700 700
! 1
525 AVG_54) 525 ot AVG_54)
o o 3
i m—"? AT i L MMWWWWWM
o Sl
175 175
Peak
1000 4400. T800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
AVg . Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site + @3CHI6-HY
Condition: PEAK_74 3m 9128D-1522 240323 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Limit Read  Ant (sble Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg

MHz dBuv/m dBuv/m  dB B dB/m A8 dB B om  deg

1 2280.00 63.11 74.00 -10.89 48.86 27.28 7.52 30.33 9.91 101 304 PEAC 1 2280.00 66.11 74.00 -13.89 45.89 27.14 7.54 30.37 9.91  1@@ 7 PEAK
2 21%0.88 52.62 54.80 -1.33 38.35 27.28 7.33 38.37 9.91 181 384 AVERAGE 2 21280.88 49.77 54.00 -4.23 35.58 27.28 7.33 3@.37 9.91  1@e 7 AVERAGE
3 474,00 45.43 74.00 -28.57 67.62 32.60 11.B5 6634 0.50  l@@ 72 PEAK 3 4874.00 45,97 74.00 -23.03 63.16 32.60 11.B5 66.34 0.50 100 49 PEAK
4 4874.0@ 33.95 54.80 -20.85 56.14 32.60 11.85 66.34 0.50 160 72 AVERAGE 4 4874.0@ 34,52 54.08 -19.18 57.81 32.60 11.85 66.34 @.50 168 49 AVERAGE
5 7311.08 44.68 74.80 -29.32 50.88 36.83 13.29 65.75 0.43 - -~ PEAK 5 7311.08 44.88 74.00 -20.12 60.8B 36.83 13.29 65.75 0.43 - -~ PEAK
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G S AN U DU PRI W — ] b e et e
350 350
Avg.
9 115 175
141 14476, 14482 14488, 1449, 14500 1470 14478, 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
17.7G AVG_54 AVG_54
515 515
A e Tt 1
~18G
350 350
Avg.
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency (MHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203C

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 15
115 \Jv\ 815
PEAK_BE_74| PEAK_T74
700 %WM ] - 700 ‘ E
e L
Tt . n bt Aoyt
52, 52. . ’
350 350
17! E
Peak
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 91280-1522 246328 HORIZONTAL Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2454.88 63.62 74.00 -10.33 43.44 27.7@ 7.86 30.30 9.92 1@ 213 PEAK 1 2462.80 111.93 ------ ------ 96.98 27.52 7.82 30.31 9.92 le@ 213 PEAK
o Level (dBuVim) Level [dBuvim)
1225 1225
105 105 !
—
815 815
0.0 \ 0.0
o T VG B 54 AVG 54
52!
| —
I — ________,,_w__ﬂ\_..--
350 350
17! E
Avg.
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 91200-1522_240328 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site + B3CHIG-HY
Condition: AVG 54 3m 9128D-1522_ 248328 HORIZONTAL
+ RB:1060.080kHz VB:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 28351 5L.e1 54.00 -2.99 35.83 27.78 7.86 30.30 9.92 188 213 AVERAGE 1 2462.80 102,19 54.06 45.19 §7.22 27.52 7.83 30.30 9.92 188 213 AVERAGE

TEL: 886-3-327-0868
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2203C

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105, 105
10 Ui “”"\ w
75 815
" PEAK_BE 74, PEAK_74
0.0 A'“m y 70.0 |
ol
i L ) e et \ " gt
52, 52,
350 350
17! E
Peak
462 1606 477.2 2 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2434.46 62.78 74.00 -11.22 47.60 27.78 7.86 30.30 9.92 400 96 PEAK 1 2862.80 106.48 ------ ------ 91.47 27.56 7.8 38.31 9.92 4@0 96 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
1
I E—
115 815
700 \ 700
AVG_BE 54 AVG_54
5 e N S B 5 [T =
350 350
17! E
Avg.
462 1606 477.2 24848 1924 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 283,51 49.46 54.80 -4.54 3428 27.78 7.86 30.30 9.92 400 96 AVERAGE 1 2862.80 96.74 ------ ------ 81.8L 27.58 7.8 30.31 9.92  4e@ 96 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 HLmumvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 700
0 JM AVG @ il AVG_54
5 5
1 w«f‘z"" PP L LS | w«f‘z*" BTV Y
e e aadl
IIHI 380!
Peak
115 115
Avg.
1000 4400, T800. 1200, 14600, 18000 1000 440, T800. 1200, 14500, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522_248328 HORIZONTAL Condition: PEAK_74 3m 91200-1522 248328 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 492408 4131 74.00 -32.69 63.20 32.84 11.685 66.30 0.52 - -- PEAK 1 492408 40.43 74.00 -33.57 62.32 32.84 11.65 66.38 @.52 - -- PEAK
2 736.08 44.57 74.00 -29.43 60.84 36.46 13.34 65.76 0.49 - -- PEAK 1 7386.08 43.63 74.00 -30.37 59.18 36.46 13.34 65.76 0.49 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C46 of C89
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203C

Pol. Horizontal Vertical
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
14.47G AVG_54 AVG_54
515 515
~14.5G i et EE e e
350 350
Avg.
9 115 175
141 14476, 14482, 14488, 149, 14500 1470 14478 14482, 14488, 1440, 14500
Frequency (MHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY
Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL (ondition: AVG_54 3n 91260-1522 240328 VERTICAL
m[&\'ﬂ{ﬂﬂl“ﬂ) 14‘“|Lml{|il)||\llln)
1225 1225
b5 875
100 00
17.7G AVG_54 AVG_54
515 515
T NN I R A NI
~18G — [
350 350
Avg.
9 115 175
17700 17760, 17820, 17880, 17940, 18000 17700 17760, 17820, 17880. 17940, 18000
Frequency {WHz) Frequency (MHz)
Site : B3CHLG-HY Site o 3(HIG-HY

Condition: AVG 54 3n 91260-1522 240328 HORTZONTAL

(ondition: AVG_54 3n 91260-1522 240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
125 1225
1
105 £t 105
75 75
»-/J PEAK 74
700 700
I L e o W —
[t
17! 1!
Peak
Pl %. 262, 2308, U4, 40 1000 1400, 1800, 200, 2600 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9128D-1522 246328 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site + B3CHIG-HY
Condition: PEAK 74 3m 91280-1522 248328 HORTZONTAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.82 63.88 74.00 -5.12 54.28 27.38 7.71 30.33 9.92 168 127 PEAK 1 2412.00 110.67 74.06 36.67 95.32 27.48 7.75 30.32 9.92 168 127 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1

\ AVG_54
52!

U . ot
L [ U R
350 350
17! E
Avg.
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9120D-1522 240328 HORTZONTAL Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.95 46.85 54.00 -7.15 32,25 27.38 7.71 30.33 9.92 188 127 AVERAGE 1 2412.00 101,37 54.06 47.37 86.62 27.48 7.75 30.32 9.92 188 127 AVERAGE

TEL: 886-3-327-0868
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 ” 105
75 W 815
PEAK_T74
0 o \‘\ e, 700 -
1
5250 ot M il 525 Mg 4 . ot
prtndehd’
350 350
17! E
Peak
0 2336. 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120-1522 246328 VERTICAL Condition: PEAK 74 3m 91200-1522 240328 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 2389.56 6l.11 74.00 -12.89 46,51 27.38 7.71 30.33 9.92 168 380 PEAK 1 2812.00 109.45 74,00 35.45 94.70 27.48 7.75 30.32 9.92 168 380 PEAK

Level [dBuVim) Level [dBuvim)
1225 1225
105 105
BTE ﬂvﬂ B7r
70.0! ) k /’\ T0.0!
00 ¥ 704
\ AVG_54
* i * IS R
I
350 350
17! E
Avg.
0 2336, 2362, 2388, 114, 140 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 91200-1522 248328 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m dB B B
1 2389.95 44.75 54.00 -9.25 30.15 27.38 7.71 30.33 9.92 188 380 AVERAGE 1 2412.80 99.79 54,00 45.79 85.84 27.48 7.75 30.32 9.92 188 380 AVERAGE

TEL: 886-3-327-0868
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